T

I’(IR!:/IVI!I“)NI:‘(I BIG KAHUNA 5

/ . N ¢ 4
L \,/, )
AL
@ Technical\G‘uide)

@ Technischer Leitfaden
@ Guide technique

@ Guia Técnica

@ Tekninen Opas

@ Teknisk Veiledning
@ Teknisk Vejledning
@ Teknisk Guide

LUX

\'d
A

g

//
B

@ Guia Técnico

Q Guida Tecnica

@ Teknik Kilavuz

@ Ghid Tehnic

@ Przewodnik Techniczny
@ Technicky Pruvodce
O wAiED

@ #HiliHCE

@i

160807-006-SG



En: Further Information Pt: Mais informacoes
De: Weitere Informationen It: Ulteriori informazioni
Fr: Informations complémentaires Tr: Daha fazla bilgi
Es: Mas informacioén Ro: Informatii suplimentare
FI: Lisatietoja Pl: Dalsze informacje
No: Mer informasjon Cs: Dalsi informace
Da: Yderligere information Zh: EZE8
Sv: Mer information Ja: E5ICEUVEER
En: Quick Start Da: Hurtig start
De: Schnellstart Sv: Snabbstart Pl: Szybki start
Fr: Démarrage rapide Pt: Inicio rapido Cs: Rychly start
Es: Inicio rapido It: Avvio rapido Zh: HEREN|] +
Fl: Pikakdynnistys Tr: Hizli baglangig Ja: JAvIRY—hk @
No: Rask oppstart Ro: Pornire rapida -~z
En: Technical Guide Da: Teknisk Vejledning
De: Technischer Leitfaden Sv: Teknisk Guide Pl: Przewodnik Techniczny
Fr: Guide technique Pt: Guia Técnico Cs: Technicky Privodce
Es: Guia Técnica It: Guida Tecnica Zh: XAIERE i
Fl: Tekninen Opas Tr: Teknik Kilavuz Ja: BEfiifA R @
No: Teknisk Veiledning Ro: Ghid Tehnic -
En: Startup Guide Da: Opstartsvejledning
De: Startanleitung Sv: Startguide Pl: Przewodnik startowy
Fr: Guide de démarrage Pt: Guia de inicializagdo Cs: Privodce spusténim @
Es: Guia de inicio It: Guida all’avvio Zh: NI 5@ ~Z
Fl: Kaynnistysopas Tr: Baslangig kilavuzu Ja: A=K7y THAR
No: Oppstartsguide Ro: Ghid de pornire
En: Radio Manual Da: Radiobrugervejledning
De: Radiohandbuch Sv: Radiomanual Pl: Instrukcja obstugi radia
Fr: Manuel de la radio Pt: Manual do radio Cs: Navod k pouziti radia @
Es: Manual de radio It: Manuale della radio Zh: $EURERIHART N
FI: Radiokiyttoopas Tr: Radyo kilavuzu Ja: IX{EHEURSAE
No: Radiobruksanvisning Ro: Manual de utilizare radio
En: ESC Manual Da: ESC-manual
De: ESC-Handbuch Sv: ESC-manual Pl: Instrukcja ESC
Fr: Manuel ESC Pt: Manual ESC Cs: Manual ESC @
Es: Manual ESC It: Manuale ESC Zh: BiEFAM ~z
Fl: ESC-kasikirja Tr: ESC Kilavuzu Ja: ESCEURERIAE
No: ESC-manual Ro: Manual ESC
En: User Guide Da: Brugervejledning Pl: Instrukcja uzytkownika
De: Benutzerhandbuch Sv: Anvandarhandbok Cs: Uzivatelska pfirucka
Fr: Guide de Futilisateur Pt: Guia do utilizador zh: AP @
Es: Guia del usuario It: Guida utente Ja: A—HY—HA R —
Fl: Kayttoopas Tr: Kullanici Kilavuzu
No: Brukerhandbok Ro: Ghid de utilizare
En: Scan Me Da: Scan mig Pl: Przeskanuj mnie
De: Scanne mich Sv: Skanna mig Cs: Naskenuj mé
Fr: Scanne-moi Pt: Escaneie-me Zh: T4
Es: Escanéame It: Scansionami Ja: AFv2 LT
Fl: Skannaa minut Tr: Beni Tara
No: Skann meg Ro: Scaneaza-ma




Parts #
100864

120298

160817
160830
160831
160839
160860

160864
160868
160870
160872
160873
160879
160880
160881
160882
160883
160884
160885
160886
160889
160891
160892
160893
160894
160895
160896
160898
160899
161125
161126
161127
161128
161129
161171
161177

161178

161179

161180

En: Parts List Pt: Lista de pecas
De: Stiickliste It: Elenco dei componenti
Fr: Nomenclature Tr: Parca Listesi
Es: Liste des pieces Ro: Lista de piese
Fl: Osaluettelo Pl: Lista czesci
No: Reservedelsliste Cs: Seznam dilu
Da: Deleliste Zh: E4iF
Sv: Reservdelslista Ja: BBmz=R
Description Parts # Description
Button Head Screw M2.5x4mm 161181  Button Head Screw M2x8mm
(Hex Socket/10pcs) (Hex Socket/10pcs)
Button Head Screw M2x6mm 161182  Button Head Screw M2x10mm
(Hex Socket/10pcs) (Hex Socket/10pcs)
Centre Transmission Gear Box Set 161183  Button Head Screw M2x12mm
HPI TF-706 6Ch Transmitter (Hex Socket/10pcs)
HPI RF-706 6Ch Receiver 161184 (Bl_l;ttog Hekacti”S(():rew) M2x16mm
7.4V USB LiPo Balance Charger ex sockeu10pcs
HPI SD-02MGWR Micro Servo 161185 ?;gfg:ciae‘t’/ 13(‘)3;2:’) M2x26mm
(6.0V/1.5kg/Metal Geared)
Oil-Filled Shock Set V2 (Assembled/4pcs) 161186 F,.Ift HgadkS:/’:%W M1.7x6mm
Ford Bronco 4400 Grille Light LED 161187 I(_oz’li Nzt° ,\7'2 (Blr;c:k)/ 4pcs)
Ford Bronco 4400 Bumper & Battery Tray Set 161189 Pin 1x5mm (Hex Soclfetlm os)
Ford Bronco 4400 Grille & Roof Light Parts Set 161190 Pin 1.5x6mm (Hex Socket/1p0pcs)
Ford B 4400 Lens Set :
ore Bronco ons Set 161192 Top Hat Bushing 4x3.4mm (4pcs)
Ford Bronco 4400 MT Driver Figure Set 161193 Pivot Ball 4x6.8mm (10pcs)
Tredz TRZ Tire 72x50/1.2in (2pcs) 161194  Pivot Ball 4x4.8mm (1ogcs)
MT-1 Wheel 1.2in (Blue/4 :
VT Hox :fb Sel" (Bluef4pes) 161197  Ball Stud 4x9.7mm (10pcs)
MT Chassis Set (Grey) 161198 M2.5x3mm Set Screw (10pcs)
MT Suspension Link éet (Blue) 161199  M3x3mm Set Screw (10pcs)
MT Swav Bar Link Set 161213  Ford Bronco 4400 Roll Cage (Grey)
Servo S:ver Set 161214  Transmission Gear Set
Ford Bronco 4400 Painted Body - Big Kahuna 121;12 g;faéz')f:;;e’llti'ta' Set (Assembled/1Set)
Aluminum Chassis Brace Set (Orange) 161217  Diff Output Cup 7x15.8mm (2pcs)
Center Gear Box Shaft Set (Single Speed) 161218 Cup Joiﬁt 9% 5pmm (2.pcs) P
HD Steel Center Drive Shaft Set
D Frzzt Cf/rlgelgriJlevghaftaSete 161219 Complete Ball Bearing Set (Mini King)
HD Rear Drive Shaft Set 161220 Flat Head Screw M1.4x5mm (10pcs)

. 161221  Flat Head Screw M2x6mm (Hex Socket/10pcs)
Aluminum 7mm Hex Hub Set (Orange/4pcs) 161222  Button Head Screw M1.7x12mm
FLX16-3530-WP Flux ESC with XT-30 (Hex Socket/10pcs) :
FLX16-24I.35-4500KV Brushless Motor 161223  Button Head Screw M2x14mm
Axle 'ﬂ°us'"9 Set (Hex Socket/10pcs)

Steering Spindle & Hub Set 161224  Button Head Screw M2x18mm

Steering Link & Diff Case Set (Hex Socket/10pcs)

Differential Bevel Gear Set (44T/18T/0.5M) 161226  Cap Head M2x6mm (Hex Socket/10pcs)
Differential Gear Set (18T/10T) 161227  Flange Lock Nut M2.5 (Silver/4pcs)

Shock Rebuild Set 161228  Screw Shaft M2x12mm (Hex Socket/10pcs)
Button Head Screw M1.7x5mm 161238  Shock Spring 10x33x0.6mm 14.5 Coils
(Hex Socket/10pcs) (Medium)

Button Head Screw M1.7x7mm 161247  Plazma 7.4V 800mAh 35C LiPo Battery Pack
(Hex Socket/10pcs) 161249  Pinion Gear 10T (0.5M / 2.3mm)

B};‘tmg Hia‘t‘/fgrew M1.7x10mm 161258  Flat Head Screw M1.4x9mm (10pcs)

(Hex Socket/10pcs) 161259  CVD Driveshaft Rebuild Kit (Mini King)

Button Head Screw M2x4mm
(Hex Socket/10pcs)




: Exploded Views
: Explosionszeichnung
: Vue éclatée
: Vista explosionada

Fl:

No:
Da:
Sv:

Rajaytyskuva
Sprengskisse
Eksploderet visning
Exploderad vy

&

DY

160872




Pt:
It:
Tr:

Vista explodida
Vista esplosa
Patlatilmis Goriiniim
Vedere explodata

Pl: Widok roztozony
Cs: Rozlozeny pohled
Zh: 1#IEE
Ja: SfEE

161177

160885

: Body Assembly

: Karosseriebaugruppe

: Assemblage de la carrosserie
: Ensamblaje de la carroceria

: Koriokokoonpano

: Karosserimontering

: Karrosserisamling

: Karossmontering

Pt:
It:
Tr:

Ro:

PI:

Cs:
T EEAH

Ja:

Montagem da carroceria
Assemblaggio della carrozzeria
Govde montaji

Ansamblu caroserie

Zespot nadwozia

Sestava karoserie

KT« 7LV ITY




Fl: Paikomponentit

No: Hovedkomponenter
Da: Hovedkomponenter
Sv: Huvudkomponenter

En: Main Components

De: Hauptkomponenten

Fr: Composants principaux
Es: Componentes principales




Gtéwne komponenty
Cs: Hlavni komponenty
Zh: FEAMH
Ja: EEEm

Pl:

Pt: Componentes principais

Componenti principali

Tr: Ana bilesenler

It:

Ro: Componente principale

160885




497??“4'@

160885

160883

160884

: Chassis Assembly

: Fahrgestellmontage

: Assemblage du chéssis
: Montaje del chasis

: Alustan kokoonpano

: Chassismontering
: Chassis samling
: Chassimontering

Pt:
It:
Tr:
Ro:
PI:
Cs:

Ja:

Montagem do chassi
Assemblaggio del telaio
Sasi montaji

Asamblare sasiu
Montaz podwozia
Montaz podvozku

: [REBLHE

¥ v —IHAIL




161186




: Front Axle Assembly Pt: Montagem do eixo dianteiro

: Vorderachse-Montage It: Assemblaggio dell’asse anteriore
: Assemblage de I’essieu avant Tr: On aks montaiji

: Montaje del eje delantero Ro: Asamblare axa fata
: Etuakselin kokoonpano Pl: Montaz osi przedniej

: Forakselmontering Cs: Montaz predni napravy

: Forakselsamling Zh: HithiER

: Framaxelmontering Ja: HiEHHEIL

160896

160886

160886
160886
160886

160886

161127







: Rear Axle Assembly Pt: Montagem do eixo traseiro

: Hinterachse-Montage It: Assemblaggio dell’asse posteriore
: Assemblage de I’essieu arriére Tr: Arka aks montaji

: Montaje del eje trasero Ro: Asamblare axa spate

: Takapéaan akselin kokoonpano Pl: Montaz osi tylnej

: Bakakselmontering Cs: Montaz zadni napravy

: Bagakselsamling Zh: [EhhER

: Bakhjulaxelmontering Ja: #&EHHEIT

968091

968091
7




: Shock Assembly

: StoBdampfer-Montage

: Assemblage de I'amortisseur
: Montaje del amortiguador

Iskunvaimennin kokoonpano

: Stotdempermontering
: Steddaemper samling
: Stotdamparmontering

Pt: Montagem do amortecedor

It: Assemblaggio del’ammortizzatore
Tr: Amortisér montaji

Ro: Asamblare amortizor

Pl: Montaz amortyzatora

Cs: Montaz tlumice

Zh: EhIRAR

Ja: ¥Yawor7EYIY

160864




En
De
Fr:
Es

: Transmission Assembly
: Getriebeeinheit

Assemblage de transmission
: Montaje de transmision

Fl: Vaihteiston kokoonpano
No: Girkassemontering

Da: Gearkassemontering
Sv: Véxelladsmontering

160817

160892

160893

160817




Pt: Montagem da transmissao

It: Assemblaggio della trasmissione
Tr: Sanziman montaji

Ro: Ansamblu transmisie

Pl: Zespot skrzyni biegéow

Cs: Sestava prevodovky

Zh: TERA M

Ja: FSYRZvyavy7EYIY

160817

160892 160892

161128

161129

161218

161198




HPI RACING A/S

HPI Racing A/S
Jegindovej 21

DK - 8800 Viborg
Denmark

Email: info@hpiracing.com

Serial Number
Seriennummer
Numéro de série
JUFIWF VI~




